
1506-7400

Please read this manual and 
follow the instructions carefully.
To emphasize important  
information, the symbol and 
words:  CAUTION and 

 NOTE have been used.  
Pay particular attention to  
the message highlighted  
by these signal words. 

NOTE: Indicates special  
information to make  
maintenance easier or  
instructions clearer.

Veuillez lire attentivement  
et respecter ce mode 
d’emploi et ses instructions. 
Les symboles et les mots 

 ATTENTION et 
 REMARQUE sont  

particulièrement importants 
et mettent en évidence les  
informations qui requièrent 
votre attention.

REMARQUE : Donne des 
informations spécifiques pour 
faciliter la maintenance  
ou clarifier les instructions.

EN INSTALLATION INSTRUCTIONS

FR MANUEL D’INSTALLATION

ES INSTRUCCIONES DE INSTALACIÓN

Description / Description / Descripción
Application / Application / Aplicación
Part Number / Référence produit / Número de pieza

2" Adapter Kit  
Thule Bike Carriers
SOA567H011

Contents 
Contenu
Contenido

x4

x1

x2

EN FR ES Lea este manual y siga las 
instrucciones atentamente. 
Para enfatizar la presencia  
deinformación importante, 
se utilizaron los siguientes 
términos:  PRECAUCIÓN  
y  NOTA. Preste particular 
atención a los mensajes 
destacados con estos dos  
términos.

NOTA: Indica información  
especial para facilitar las 
tareas de mantenimiento o  
aclarar las instrucciones.

Indicates potential hazard that could  
result in vehicle damage. 

Indique les dangers potentiels pouvant  
endommager le véhicule.

 Indica peligro potencial que podría resultar  
en daños en el vehículo.

Important
Important
Importante

CAUTION

Use:
Usage:
Uso:



2 506-7400

4Nm

x2

x2

x1

EN Install one M6 Flat Head Screw in 
each aluminum bracket - align holes 
in adapter with holes in stinger. 
Tighten to 4NM (2.9 ft lbs).

FR Installez une vis à tête plate M6 dans 
chaque support en aluminium - alignez 
les trous de l'adaptateur avec les trous �      
du support. Serrez à 4 NM (2.9 ft lbs).

ES Instale un tornillo de cabeza plana M6 
en cada abrazadera �de aluminio: alinee 
los orificios en el adaptador con los �      
orificios en la espiga. Aplique un par 
de apriete de 4 NM (2.9 ft lbs).

4Nm

x4

x1

EN Install two M6 Flat Head Screws in 
each aluminum bracket - align holes 
in adapter with holes in stinger. 
Tighten to 4NM (2.9 ft lbs).

FR Installez deux vis à tête plate M6 dans 
chaque support en aluminium - alignez 
les trous de l'adaptateur avec les trous �      
du support. Serrez à 4 NM (2.9 ft lbs).

ES Instale dos tornillos de cabeza plana 
M6 en en cada �abrazadera de aluminio: 
alinee los orificios en el adaptador con 
los �orificios en la espiga. Aplique un  
par de apriete de 4 NM (2.9 ft lbs).

Thule Inc. • 42 Silvermine Road • Seymour, CT 06483 
Thule Canada Inc. • 710 Bernard • Granby QC J2J 0H6 
North American Consumer Service: Toll Free 800-238-2388 / Fax 450-777-3615 • www.thule.com

Register online at 
www.thule.com/warranty

�Assembly  
Option 1

�Option 
d’assemblage 1

�Opción de  
montaje 1

x2

�Assembly  
Option 2

�Option 
d’assemblage 2

�Opción de  
montaje 2

Installation
Installation
Instalación


